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TESTING REPORT
Principal Name: SHANGHAI XINCHENG LVYE TECHNOLOGY Co.,LTD.
Principal Address: No.136 changxiang road, district de jiading, shanghai.
Declared Sample Name: Aluminum ingots.
Sample Received Date: 2021-10-28
Sample Testing Period: 2021-10-28 ~ 2021-11-08
Sample Condition on Receipt: Lump(75g).
Declared Sample Number: /.

In accordance with instructions received from applicant, we prepared and carried out required test on the sample. The
analysis results reported as refer to the next page(s)

SGS-CSTC Standards Technical Services(TianJin) Co.,Ltd

______________________________
Authorised Signatory
2021-11-08

WARNING: The sample(s) to which the findings recorded herein (the ''Findings'') relate was(were) drawn and / or provided by the Client or by
a third party acting at the Client's direction. The Company accepts no liability with regard to the origin or source from which the sample(s)
is/are said to be extracted.The test report shall only be used for clients' scientific research, teaching, internal quality control, product research
and development, etc... and just for internal reference.
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Test Items Unit
Result

Standard No.
001

Al % 99.98 GB/T 1196-2017

Si % 0.0056 GB/T 20975.25-2020

Fe % 0.0034 GB/T 20975.25-2020

Cu % <0.0005 GB/T 20975.25-2020

Ga % 0.0010 GB/T 20975.25-2020

Mg % 0.0007 GB/T 20975.25-2020

Zn % 0.0022 GB/T 20975.25-2020

Mn % <0.0010 GB/T 20975.25-2020

Sample photo:

MNT2111***TJ.001.

SGS authenticate the photo on original report only
******The end******


